G

Item: MALB3B

Assembly Instructions

Please visit our website for the most current instructions, assembly tips, to report damage

W E or request parts. www.walkeredison.com
1

Revised 08/23-V-1

Copyright © 2018, by Walker Edison Furniture Co., LLC, All rights reserved.

P1



General assembly guidelines

l. Ensure that all parts and hardware are available before beginning assembly.

Il. Follow each step carefully to ensure the proper assembly of this product.
Il Two people are recommended for ease in the assembly of this product.

V. The three main types of hardware used to assemble this product are wood
dowels, screws and bolts.

V. A hammer,a Phillips head screwdriver and a Tape measure are required
for the assembly of this product.

s

VI Power tools should not be used to assemble this product.

P2



Parts List

~N

= | The side drawer with
WARNING LABEL,

should be mounted
in highest drawer.

Part # Part # Qty Part # Part # Qty
1 Top panel 01 pcs 12 Bottom frame 01 pcs
2 Right side panel 01 pcs 13 Anti-tipping bottom 01 pcs
3 Left side panel 01 pcs 14 Rail 02 pcs
4 Sliding support 06 pcs 15 Drawer bottom 03 pcs
5 Bottom back panel 01 pcs 16 Bottom drawer side 02 pcs
6 Anti-tipping panel 02 pcs 17 Drawer back 02 pcs
7 Top back panel 01 pcs 18 Bottom drawer back 01 pcs
8 Foot 04 pcs 19 Bottom drawer front 01 pcs
9 Bottom front rail 01 pcs 20 Topper drawer front 01 pcs
10 Bottom back rail 01 pcs 21 Middle drawer front 01 pcs
11 Drawer side 03 pcs 22 Drawer side with label 01 pcs

P3



Hardware List
A | (3 ) 28*30mm | Wooden dowel | 37 pcs
B M 215*30mm | Cam bolt 25 pcs
C .}_‘ 210*20mm | Screw 12 pcs
D | ®ww ¢3,012mm | Screw 24 pes
E | () 63,516mm | Screw 37 pes
F @ 215*10mm | Cam lock 25 pcs
G | (¢ T oTsonm Bt 04pe
H )"mmmmm’ 23,5*25mm | Screw 53 pcs
| N~ _ 212*36mm | Drawer handle | 03 pcs
J %E[] Plastic bush | 01 pc
(7 hndiZ i~ Ad A L\ >
K 250mm Slide 06 pcs
av o O GLO =4 LO =4
L Hex key 01 pc
M Wall ancor 01 pc
N Washer 02 pcs
Hammer recommended § Philips head screwdriver required Tape measure
for assembly (not included) (| —==_  for assembly (not included) required
' for assembly
o) (not included)
The hardware quantities listed above are required for proper assembly.
Some extra hardware may also have been included.

J

P4



Please assemble on
a clean soft surface
to avoid damage.

Insert wood dowel (A) into parts 5,7,8,9, 10,12 and 14.
Gix the Cam bolt (B) in part 1 using a phillips head screwdriver.

8*30mm

33

S Cam bolt

09

P5



Please assemble on
a clean soft surface
to avoid damage.

A(R ) 04

28*30mm

Insert wood dowel (A) into parts 2 and 3. B M 16
Fix the Cam bolt (B) into parts 2 and 3 using a Phillips head Cam bolt

screwdriver.

Step 3

Please assemble on
a clean soft surface
to avoid damage.

12

210*20mm

E| (x)mm 18

Screw 3,5x16mm

Insert wood dowel (C) into parts 2 and 3 and fix the sliding support 4

Qvith screws (E) using a Phillips head screwdriver.

P6



4 Separate parts (K) by pressing the down button
Step 4

Please assemble on
a clean soft surface
to avoid damage.

K| ===

)
= = [V}

External slide

06

Fix the External slide (K) in parts 2 and 3 with the screws (E) using | E )))DD)DD))D)»

Screw 3,5x16mm

18

a Phillips head screwdriver.

Step 5

using a Phillips head screwdriver.

Secure the anti-tip panel 6 to parts 5 and 7 with the screw (H) H @)ummmmm»

Screw 3,5x25mm

08

P7



-
Step 6

Secure part 10 to part 5 with screw (H)
using a Phillips head screwdriver.

&)

Screw 3,5x25mm

02

Step 7

Secure part 14 to part 3 with Cam lock (F)
using a Phillips head screwdriver.

7

(=)

1st

535 Cam lock

01

P8



-
Step 8 B

Secure part 14 to part 3 with Cam lock (F)
using a Phillips head screwdriver.

1st

01

Step 9

Secure parts 5,7,9 and 10 to part 3 with Cam lock (F)
using a Phillips head screwdriver.

§ Cam bolt

06




-
Step 10

Q

Secure part 2 to parts 5,7,9,10 and 14 with Cam lock (F) F @B 08
using a Phillips head screwdriver. Cam lock

Step 11

R c (2 T o

Bolt 7*50mm

Secure parts 8 to part 12 with Bolt (G) L w 01

using (L) hex key. Hex key
\- Y

P10




-
Step 12

Secure part 12 to part 2,3,9 and 10 with screw (H)
using a Phillips head screwdriver.

&)

Screw 3,5x25mm

08

Step 13

Secure part 13 to parts 9 and 10 with screew (H)
using a Phillips head screwdriver.

P

@)mmmm»

Screw 3,5x25mm

06

P11



1st

Secure part 1 to parts 2,3 and 7 with Cam lock (F)
using a Phillips head screwdriver.

The side drawer with

| WARNING LABEL,
should be mounted
in highest drawer.

1. Secure Drawer side 11 and 22 to Drawer front 20 with screw (H)

using Phillips screwdriver.
2. Slide part 15 into the grooves betwen parts 11 and 22. H )‘WWW“’ 08
\3' Secure Drawer back 17 with screw (H) usind Phillips screwdriver. Screw 3,525mm )

P12



1. Secure Drawer side 11 to Drawer front 21 with screw (H) ~H

using Phillips head screwdriver.
2. Slide part 15 into the grooves betwen parts 11. H| &) 08
3. Secure Drawer back 17 with screw (H) usind Phillips screwdriver. Screw 35x25mm

1. Secure Drawer side 16 to Drawer front 19 with screw (H)

using Phillips screwdriver.
2. Slide part 15 into the grooves betwen parts 16. H| &) mwmm 12
\3' Secure Drawer back 18 with screw (H) usind Phillips screwdriver. Screw 3,525mm )

P13



\_

The side drawer with
WARNING LABEL, should
be mounted in highest drawer.

»m» 24
Screw 3,0x12mm
Secure Drawer handle (1) to drawer front 19,20 and 21 with N 03
screw (D) using Phillips head screwdriver.
Secure Inner slide (K) to drawers sides 11,22 and 16 with i == |06
screw (D) using Phillips screwdriver. inner siide )

P14



-
Step 19

The side drawer with

| WARNING LABEL, should
‘| be mounted in highest drawer.

~N

Step 20

P15



(Step 21 WARNING

types of anchors.

AL Top A1St

Back panel

E 01

@ 3,5*16mm

T
S

8 ) DI 01

@ 3,5*25mm

01

01

02

the anti-tip hardware and date of production can be
Cound on the label on the back of the furniture.

Serious or fatal injuries can occur from furniture tipping
over. To prevent the furniture from tipping over we
recommend that it is permanently fixed to the wall.

Wall anchor and hardware are included with this product.
Please make sure hardware is suitable for your walls before
installing, as different wall materials may require different

Attach part (M)with Screw (E) and Washer (N),
in the frame of superior panel unit.

A 2nd

With drilling machine make one hole in the wall,
Insert part (J) in the hole.

Secure part(M) with Screw (H),and Washer (N),
in the wall.

Name and address information for the manufacturer responsible for — Walker

9, Edlson®

P16



